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DOSSIERS DEVELOPED DURING 2013-2014  

  

ARIPIPRAZOL (ODT) 10mg, 15mg  tablets Available 

ARIPIPRAZOL 1mg/ml oral solution, 30ml Available 

CHONDROITIN SULPHATE 400mg capsules (“well established use”) Available 

DEXKETOPROFEN TROMETAMOL 25mg, tablets Available 

DULOXETIN 60 mg, 40 mg, 30 mg, 20 mg, capsules Available 

FENSPIRIDE 80 mg, tablets (“well established use”) Available 

MEMANTINE 20mg and 10mg, tablets Available 

MEMANTINE 10mg/ml, Oral solution Available 

MUPIROCIN 2%, ointment Available 

PREGABALIN 25mg, 50 mg, 75 mg, 100 mg, 150 mg, 200 mg, 225 mg, 

300 mg, capsules 
Available 

ROSUVASTATIN 40mg, 20mg, 10mg, 5mg tablets Available 

SOLIFENACIN 5 mg, 10 mg, film coated tablets Available 

TELMISARTAN 20mg, 40mg and 80 mg tablets Available 

TELMISARTAN/HCT 80mg/25mg; 80mg/12,5mg; 40mg/12,5mg tablets Available 
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DOSSIERS DEVELOPED BEFORE 2013 
 

  

ACETYLSALICYLIC ACID AAS 100 mg Gastro-resistant tablets Available 

ALENDRONATE 70 mg, tablets Available 

AZITHROMYCIN 200mg/5ml, poder for suspension Available 

ARIPIPRAZOL (IR) 5mg, 10mg, 15mg and 30mg  tablets Available 

AZITHROMYCIN  500mg, tablets Available 

AZITHROMYCIN 250mg and 500mg, sachets Available 

BETAHISTINE 8mg and 16mg, tablets Available 

BROMAZEPAM 1,5mg and 3 mg, capsules Available 

CALCITRIOL 2mcg/mL and 1mcg/ml, injectable solution Available 

CANDESARTAN 4mg, 8mg and 16mg, tablets  Available 

CLARITHROMYCIN 250mg and 500mg tablets Available 

CLOPERASTINE 17.7mg/5 ml, oral solution Available 

CODEINE ORAL SOLUTION, 2mg/ml Available 

DESLORATADINE 0,5 mg/ml, Oral solution Available 

DESLORATADINE 5 mg, tablets Available 

DEXAMETASONE 4mg/1ml solution for injection Available 

DEXAMETHASONE 4mg, LIDOCAINE 60mg, VITAMIN B1 50mg, 

VITAMIN B12 250mcg, injectable solution 
Available 



 

SEP 2014 
 

DICLOFENAC DIETHYLAMMONIUM 1% gel, 60g and 100g Available 

DIOSMIN/HESPERIDIN 450/50 mg, tablets (“well established use”) Available 

DIAZEPAM 2,5mg, 5mg, 10mg and 25mg (“well established use”) Available 

DIGOXIN 0.05mg/ml Oral Solution (“well established use”) Available 

DIGOXIN 0.25mg tablets (“well established use”) Available 

DIGOXIN 0.25mg/ml solution for injection (“well established use”) Available 

DONEPEZIL 10mg and 5mg, tablets Available 

DONEPEZIL ODT 10mg and 5mg, ODT tablets Available 

FENTANIL CITRATE 0,05mg/ml,, solution for injection  Available 

FINASTERIDE 5mg and 1 mg, tablets Available 

FUROSEMIDE 40 mg, tablets Available 

HALOPERIDOL 2 mg/ml oral solution Available 

HYDROCHLOROTHIAZIDE 50mg and 25mg, tablets Available 

IBUPROFEN 600mg, 400mg and 200 mg effervescent granules, sachets Available 

IBUPROFEN 600mg and 400mg tablets Available 

IRBESARTAN 300mg, 150mg and 75 mg, tablets Available 

IRBESARTAN/HCT 300/25 mg, 300/12,5 mg and 150/12,5 mg, tablets Available 

LABETALOL 100mg/20ml, for injection Available 

LEVETIRACETAM 500mg/5ml for injection, ampoules Available 
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LETROZOLE 2,5 mg, tablets Available 

LORAZEPAM 1mg, 2.5mg and 5mg, tablets Available 

LORMETAZEPAM 2mg, 1mg and 0,5 mg, tablets Available 

LOSARTAN 100mg and 50 mg, tablets Available 

METFORMIN 850 mg, tablets Available 

METOCLOPRAMIDE 10 mg/2ml, solution for injection, ampoules Available 

METOCLOPRAMIDE 1mg/ml, oral solution Available 

NALOXONE 0,4mg, solution for injection, amopules Available 

NEVIRAPINE 200 mg, tablets Available 

OLANZAPINE 10mg, 7,5mg, 5mg and 2,5 mg, tablets Available 

PARACETAMOL 1g, 650mg and 500 mg, tablets Available 

PARACETAMOL 100mg/ml oral drops Available 

PARACETAMOL/CODEINE 500/30 mg, tablets Available 

PHENOBARBITAL 200mg/ml, for injection Available 

PIRACETAM 800mg film coated tablets (“well established use”) Available 

PIRACETAM 800mg sachets (“well established use”) Available 

PREDNISONE 30mg, 10mg and 5 mg, tablets Available 

REMIFENTANIL 5mg, 2mg and 1 mg, dry powder for injectable solution Available 

RISPERIDONE 1mg/ml oral solution Available 
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SULPIRIDE 50 mg, capsules Available 

TERBINAFINE 250 mg, tablets Available 

TRAMADOL – PARACETAMOL 37,5/325mg, tablets Available 

TROXERUTIN 500mg/5ml oral solution Available 
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CURRENTLY ON-GOING DEVELOPMENTS  

  

IBUPROFEN 200mg, oral suspension, stick-pack (”Well Established Use”) Q3 2014 

KETOCONAZOL 2%, cream Q4 2014 

ACICLOVIR 2g (”Well Established Use”), cream Q4 2014 

FENSPIRIDE 200mg/100 ml, Oral Solution Q4 2014 

IBUPROFEN 400mg oral suspension, stick-pack (”Well Established Use”) Q4 2014 

NALOXONE 0,4mg, solution for injection, prefilled syringes Q4 2014 

PROPRANOLOL 10 mg and 40 mg, tablets Q4 2014 

VITAMIN D3  2,000 IU, oral solution Q4 2014 

IMATINIB 100mg, 400mg tablets Q1 2015 

LINEZOLID 600mg, film coated tablets Q1 2015 

TADALAFIL 20mg, 10mg, 5mg tablets Q1 2015 

VORICONAZOLE 200mg, film coated tablets Q1 2015 

CLORAZEPATE 5 mg ,10 mg and 15 mg capsules  Q2 2015 

DICLOFENAC DIETHYLAMMONIUM 2% gel, 60g Q2 2015 

DIOSMIN/HESPERIDIN 900/100 mg, tablets (“well established use”) Q2 2015 

EZETIMIBE 10 mg tablets Q2 2015 
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EFAVIRENZ 600mg, film coated tablets Q2 2015 

OLMESARTAN 10mg, 20mg, 40mg tablets Q2 2015 

OLMESARTAN/HCT 40mg/25mg; 40mg/12,5mg; 20mg/25mg 

20mg/12,5mg tablets 
Q2 2015 

PARACETAMOL 500mg, 650mg and 1,000mg oral suspension, stick-pack Q2 2015 

NALOXONE 0,4mg, solution for injection, vials Q2 2015 

DICLOFENAC SODIUM 3% gel, 60g Q3 2015 

 


